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1 GENERAL INFORMATION

1.1 Product Description

Eztalk Blutooth Headset, Model EZ-233

Voltage: 3.7V, 1 phase

Power Cable: Removable, unshielded, 4"

Interface Ports and Cables: SMA; no shielding; coaxial termination; removable
Operating Mode: General, EZTALK1.0 software version

Oscillator Frequency: 24 MHz, Y1
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1 GENERAL INFORMATION (continued)

1.2 Related Submittal/Grant

None

1.3 Tested System Details

The FCC IDs for all equipment, plus descriptions of all cables used in the tested system are:

None

1.4 Test Methodology

Purpose of Test: To demonstrate compliance with the ANSI C63.4 setup.

TEST FCC CFR 47 # PASS/FAIL

Time of Occupancy 15.247(a)(1)(ii) Pass

Number of Hopping Frequencies 15.247(a)(1)(ii) Pass

Bandwidth 15.247(a)(ii) Pass

Carrier Frequency Separation 15.247(a)(1) Pass

Peak Output Power 15.247(b)(1) Pass

Bandedge; 15.247(c) Pass

Conducted Spurious 15.247(c) Pass

Radiated Emissions 15.209(a); 15.109(a) Pass

Both, conducted and radiated testing, were performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8 -
M1983.

1.5 Test Facility
The open area test site and conducted measurement data were tested by:

TUV PRODUCT SERVICE
10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 546 3999
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI 63.4 and are registered with the FCC, 7435 Oakland Mills Rd,
Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure and
ANSI C63.4, unless supplemented with additional requirements as noted in the test report.
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2. SYSTEM TEST CONFIGURATION

2.1 Justification

The EUT was initially tested for FCC emission in the following configuration:
See Block Diagram exhibit.

2.2 EUT Exercise Software

None

2.3 Special Accessories

None

2.4 Modification

None

2.5 Configuration of Tested System

See Block Diagram exhibit.
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3  Time of Occupancy; Number of Hopping Frequencies; Bandwidth; Carrier Frequency
Separation; Peak Output Power; Bandedge; Conducted Spurious; and Radiated Emissions
Equipment/Data

The following data lists the significant emission frequencies, measured levels, correction factor (which includes cable and
antenna corrections), the corrected reading, and the limit.

See following page(s).

See test setup photos exhibit for test setup.
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Test Locations
Canyon #2 (3- and 10-Meter Open Area Test Site), Carroll Canyon, San Diego
Roof, (Small Open Area Test Site) San Diego
SR3, Shielded Room, Metal Chamber
Test Equipment Used :
Model # Property # Description Serial # Cal Due
Date
3115 453 Antenna, Double Ridge Guide | 9412-4363 12/03
3115 251 Antenna, Double Ridge Guide | 2495 11/03
85668 720 Spectrum Analyzer 211500842 09/03
TUV 719 Preamp, 40 dB - NCR
8481A 554 Power Sensor 1926A27807 | 09/03
436A 775 Power Meter 1918A05312 | 09/03
3478A 6452 Multimeter 2911A2177 04/04
CBL6111 461 Log Periodic (prescan) 1291 NCR
8566B 744 Spectrum Analyzer 2403A08402 | 12/03
11970K -- Preamp -- NCR
11975A - Mixer, 18-26 Gha - NCR
LPB25020/A 738 BiLog Antenna 1169 08/04
ESVS30 6723 EMI Receiver 8300350/006 | 12/03
8900D - Peak Power Meter - 05/04
8411A - PP Sensor - 05/04
VERSA TENN Il 6226 Environmental Chamber - 04/04
Remarks:
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Field Strength Calculation

If a preamplifier was used during the Radiated Emission Testing, it is required that the amplifier gain must be subtracted from
the Spectrum Analyzer (Meter) Reading. In addition, a correction factor for the antenna , cable used and a distance factor, if
any, must be applied to the Meter Reading before a true field strength reading can be obtained. In the automatic
measurement, these considerations are automatically presented as a part of the print out. In the case of manual
measurements and for greater efficiency and convenience, instead of using these correlation factors for each meter reading,
the specification limit was modified to reflect these correlation factors at each frequency value so that the meter readings
can be compared directly to the modified specification limit. This modified specification limit is referred to as the "Corrected
Meter Reading Limit" or simply the CMRL, which is the actual field strength present at the antenna. The quantity can be
derived in the following manner:

Corrected Meter Reading Limit (CMRL) = SAR + AF + CL - AG - DC
Where, SAR = Spectrum Analyzer Reading
AF = Antenna Factor
CL =Cable Loss
AG = Amplifier Gain (if any)
DC = Distance Correction (if any)
Assume the following situation: A meter reading of 29.4 dBuV was obtained from a Class A computing device measured at
83 MHz. Assume an antenna factor of 9.2 dB, a cable loss of 1.4 dB and amplifier gain of 20.0 dB at 83 MHz. The final field
strength would be determined as follows:
CMRL =29.4 dBuV + 9.2dB = 1.4dB - 20dB/M - 0.0 dB
CMRL = 20.0 dBuV/M
This result is well below the FCC and CSA Class A limit of 29.5 dbuV/m at 83 MHz.

For the manual mode of measurement, a table of corrected meter reading limit was used to permit immediate comparison of
the meter reading to determine if the measure emission amplitude exceeded the specification limit at that specific frequency.
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SC303690 EZ TALK
SKYPOWER. Time of Occupancy
CFR 47 FCC 15.247(a)(1)(ii) MaDE: DHS 3 « 30 sec , 3.3Humsec

sec

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

= 6.3005 Sea
L0 4 Sec

fp REF 418.5 dBm ATTEN 10 dB

1@ dB/

POS PK

OFFSET
23.2
dB

CORR’'D

CENTER 2.441 200 022 GHz
RES BW 300 kHz (1) VBW 300 kHz

SPAN & Hz

SWP 1.080

sec
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SC303690 EZ TALK AUG. 11, 2003
SKYPOWER. Time of Occupancy TECH/ENGR: AAL
CFR 47 FCC 15.247(a)(1)(ii) MODE : DHS LOCATION: SR3
MKR A 3.340 msec
dﬂ REF 48.5 dBm ATTEN 12 dB .40 dB
18 dB/
POS PK AR B L T 1' T LU A M M | A ) 4 A L A I AR MBS L
b
OFFSET
23.2
daB
CORR'D

CENTER 2.441 090 208 GHz
RES BW 380 kHz (i)

VBW 380 kHz

SPAN @ H=z
SWP 28.9 msec
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SC303690 EZ TALK AUG. 11, 2003

SKYPOWER. Time of Occupancy TECH/ENGR: AAL

CFR 47 FCC 15.247(a)(1)(ii) MODE: PHI 6 1.§6 msee 330 = 0353 gsec. LOCATION: SR3
See” < o4

/F REF 4148.5 dBm ATTEN 4182 dB

i@ dB/

POS PK

OFFSET

23.2
dB

CORR’'D

CENTER 2.441 800 860 GHz SPAN @ Hz
RES BW 380 kHz (i) VBW 388 kHz SWP 1.80 sec
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SC303690
SKYPOWER.

CFR 47 ECC 15.247(a)(1)ii)

EZ TALK

Time of Occupancy

MmePE: DH3

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR A 1.968 msec

hp REF 18.5 dBm ATTEN 480 dB —2 .20 dB

i3 dB/

pos Pk T Cpale i Y=y Py Yoyt g B AR A i | A L
-3

OFFSET

23.2

dB

CORR'D w M
Al

CENTER 2.441 Q200 2880 GH=z SFPAN O Hz

RES BW 308 kHz (i) VBW 3080 kHz SWP 20.0 msec
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SC303690 EZ TALK AUG. 11, 2003
SKYPOWER. Time of Occupancy TECH/ENGR: AAL
CFR 47 FCC 15.247(a)(1)(ii) MoPE ¢ DA 1S, Zosec , “2opsec LOCATION: SR3
t3es = 0.27% Sec. < OH Se<
/‘;D BEF 16.5 dBm ATTEN 490 dB
19 dB/
L ¥ x X < ¥ x x X X & % 3
POS PK XX !
OFFSET ;
23.2
as |l | |
| |
1 ' i H H I II
i
u %
CORR’D
CENTER 2.441 GE 208 GHz SPAN @ Hz
RES BW 1 MHz (1) VBW 3 MHz SWP 1.880 sec
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SC303690 EZ TALK

SKYPOWER. Time of Occupancy

CFR 47 FCC 15.247(a)(1)(ii)

mabe : DHY

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR A&A-620 psec

hu REF 418.5 dBm ATTEN 10 dB 33.50 dB
18 dB/
POS PK
OFFSET
23.2
daB -
”4
BN R -
CORR'D
—h.
CENTER 2.441 900 909 GHz SPAN @ Hz
RES BW 1 MHz (i) VBW 3 MHz SWP 20.2 msec
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SC303690 EZTALK
SKYPOWER. -20 dB Bandwidth

CFR 47 FCC 15.247(a)(ii)

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR A 888 kHz

/7/3 REF 13.2 dBm ATTEN 4180 dB -J.48 dB
1@ dB/
POS PK
OFFSET
23.2
daB
—! <__
CORR'D A W‘!
b

CENTER 2.4802 00 GHz SPAN 5.890 MHZz

RES 8W 18 kHz (1) VBW 10 kH=z SWP 375 msec
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SC303690
SKYPOWER.

EZ TALK

-20 dB Bandwidth

CFR 47 FCC 15.247(a)(ii)

e
10 dB/
POS PK
OFFSET

23.2
dB

CORR'D

REF 413.2 dBm

ATTEN 1@ dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR A 898 kHz
—-2.10 dB

CENTER 2.441 @8 GHz

AES BW 18 kHz (i)

VBW 418 kH=z

SPAN 5.8 MHz
SWP 3785 msec
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SC303690 EZ TALK
SKYPOWER. -20 dB Bandwidth

CFR 47 FCC 15.247(a)(ii)

AEF 413.2 dBm ATTEN 418 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR A—845 kHz
-3.280 dB

P

1@ dB/

POsS PK

OFFSET

23.2
dB

N

CORR'D

ik

CENTER 2.488 B8 GH=z
RES BW 1@ kHz (i) VBW 410

kHz

SPAN §5.080 MH=z
SWP 375 msec
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SC303690 EZ TALK AUG. 11, 2003
SKYPOWER. Carrier Frequency Separation TECH/ENGR: AAL
CFR 47 FCC 15.247(a)(1) LOCATION: SR3

MKR A—1.882 MHz
REF 413.2 dBm ATTEN 18 dB -p.6@ dB

P

19 dB/

-

POS PK

OFFSET

23.2
dB

CORR'D

CENTER 2.4441 88 GHz
AES BW 3080 kHz (1) VBW 41880 kHz

SPAN 3.80 MHz
SWP 22.5 msec
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SC303690 EZ TALK AUG. 11, 2003

SKYPOWER. Number of Hopping Frequencies TECH/ENGR: AAL

CFR 47 FCC 15.247(a)(1)(ii) count =79 LOCATION: SR3
‘77 REF 13.2 dBm ATTEN 48 dB

1@ dB/

oS PK mmwwwwwwwwmwvwwmwmmwwwvwﬂwwwrmnmm

OFFSET

23.2
aB

CORR’'D

i &

START 2.488 @ GHz
RES BW 1 MMz (i) VBW 3 MHz

STOP 2.485 41 GHz
SWP 20.4 msec

£0-069£0£DS 'ON Loday

TAHINY




79€0 975 898 XVd 666€ 975 858 suoUd ZT62-TCTZ6 VO ‘0baig ues peoy wiy essiN 0700T "ONI 'VOIdINV ANL

0'T ON'ASY

TG Jo 0z obed

SC303690 EZ TALK
SKYPOWER.
CFR 47 FCC 15.247(b)(1)

/-P REF 13.2 dBm

Maximum Peak Power < 1 Watt (30 dBm)

ATTEN 19 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 2.440 992 GHz
~-5.68 dBm

1@ dB/

POS PK

OFFSET

23.2
dB

LR L)

CORR’D

3

CENTER 2.441 B8 GHz
RES BW 10 kHz (i)

VBW 18 kHz

SPAN B5.288 MHz
SWP 375 msec
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SC303690 EZ TALK AUG. 11, 2003
SKYPOWER. Maximum Peak Output Power < 1 Watt (30 dBm) TECH/ENGR: AAL
CFR 47 FCC 15.247(b)(1) LOCATION: SR3

MKR 2.401 98028 GH=z

hu REF i3.2 dBm ATTEN 18 dB —-5.120 dBm

1@ dB/

POS PK

OFFSET

23.2
aB

1 -

SPAN 5.908 MH=z
SWP 375 msec

CENTER 2.402 24 GHz
RES BW 18 kHz (i) VBW 18 kHz
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SC303690
SKYPOWER.

EZ TALK

Maximum Peak Power < 1 Watt (30 dBm)

CFR 47 FCC 15.247(b)(1)

13.2 dBm ATTEN

18 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 2.479 980 GHz
-6.88 dBm

/F REF

1@ dB/

POS PK

OFFSET
23.2
dB

CORR'D

CENTER 2.480 @8 GH=z

RES BW 18 kHz (i)

VBW 18 kHz

SPAN 5.808 MH=z
SWP 375 msec
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SC303680
SKYPOWER.

EZ TALK

Lower BandEdge — Modulation On, Channel 0

CFR 47 FCC 15.247(c)

1‘]5 REF 18.5 dBm

16 dB/
POS PK
OFFSET
23.2
dB

DL

-19.5
dBm

CORR'D

ATTEN 48 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKAR A 2.13 MHz
52.30 dB

H
3

11

CENTER 2.4008 O GHz

RES BW 188 kHz (i)

VBW 1 MHz

SPAN 18.8 MHz
SWP 4.4 sec
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SC303690 EZ TALK AUG. 11, 2003
SKYPOWER. Conducted Spurious Modulation On, Channel 0 TECH/ENGR: AAL
CFR 47 FCC 15.247(c) LOCATION: SR3

MKR 2.447 GH=zZ
/.p AEF 1.4 d@8m ATTENM 16 dB —47 .50 dBm
] : l

i@ dB/ ;

POS PK

OFFSET
1.4
dB

DL
—-49.6
dBm i

1
CORR'D | Ll 1 A%P

1
1i

START 1.08 GHz ’ STOP 2.408 GHz
RES BW 100 kHz (i) VBW 308 kHz SWP 1.05 sec
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SC303690
SKYPOWER.
CFR 47 FCC 15.247(c)

AEF 1.4 dBm
Iaix)

EZ TALK

Conducted Spurious Modulation On, Channel 0

ATTEN 10 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR A 1.88 MHz

£56.10 dB8

iB 4d8/

3

-
H
H

{

i

POS PK

OFFSET

1.4
e}=]

DL
-19.6

dBm

Py g s

D STPHERSS: MO

CoRR’'D

i

{ H H
H H i

CENTER 2.400 O GH=z

RES BW 100 kHz (1)

VBW 388 kHz

SPAN 418.0 MHz

SWP 20.8 msec
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SC303690 EZ TALK
SKYPOWER.
CFR 47 FCC 15.247(c)

);.p REF 1.4 dBm ATTEN

19 dB

Conducted Spurious Modulation On, Channel 0

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 4.884 8 GHz

~857 .28 dBm

] A

1@ dB/ | i

208 PK

OFFSET

1.4
dB

oL k !
~19.6

dBm

CORR'D

H

&

H
H
i
¥
e
;

i
H

{ L

CENTER 4.8802 G&GH=z
RES BW 188 kH=z (1)

VBW 388 kH=z

SWP

SPAN 1980 MH=z
75.28 msec
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SC303690 EZ TALK
SKYPOWER.
CFR 47 FCC 15.247(c)

/7/{7 REF i.4 dBm

ATTEN 412 dB

Conducted Spurious Modulation On, Channel 0

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 7.2806 6 GHz
~57 .40 dBm

19 o3/

P08 PK

OFFSET

1.4
dBs

DL
-19.6

dBm

<. it
!
CORR'D  He el iMoot
g H

S S i

i

CENTER 7.282 GH=z
AES BW 180 kHz (i)

VBW 300 kHz

SPAN 4108 MHz
SWP 75.0 msec
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SC303690
SKYPOWER.

EZ TALK

Conducted Spurious Modulation On, Channel 39

CFR 47 FCC 15.247(c)

f REF

2
18 cB/
POS PK
OFFSETY
1.4
das

oL

-49.8
dBm

CORR'D

1.4 dBm

ATTEN 410 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 2.156 GH=z
—48.18 dBm

START 1.08 GH=z

RES BW 108 kHz (i)

VBW

308 kHz

STOP 2.40 GH=z
SWP 1.85 sec
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SC303690
SKYPOWER.

CFR 47 FCC 15.247(c)

e
18 dB/
POS PK
OFFSET
1.4
dis
DL

-49 .0
dBm

CORAR'D

CENTER 4.882 GHz

REF

1.4 d8m

—

EZ TALK

Conducted Spurious Modulation On, Channel 39

ATTEN 410 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 4.884 9 GHz

-~-58.128 dBm

i

RES BW 180

kHz (1)

YBW 388 kH=z
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SPAN 120 MHz

SWP 75.80 msec
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SC303690
SKYPOWER.

CFR 47 FCC 15.247(c)

i;7,[.7
18 dB/
POS PK
OFFSET
i.4
dB
DL

-19 .3
d8m

CORR'D

CENTER

REF

1.4

EZ TALK

Conducted Spurious Modulation On, Channel 39

ATTEN 40 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 7

.323 8 GHz

-55 .54 dBm

R

B
3

b

e g

i
1
i

-

7.323 GHz
RES BwW 180

kHz (1)

VBW 308 kHz

SPAN 188 MHz
SWP 75.0 msec
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SC303690
SKYPOWER.

CFR 47 FCC 15.247(c)

g
10 dB/
POS PK
OFFSET

1.4

de

DL

-21.3
dBm

CORR'D

REF 1.4 dBm

EZ TALK

Conducted Spurious Modulation On, Channel 78
BAND EDGE

ATTEN 18 dB

AUG. 11,2003
TECH/ENGR: AAL
LOCATION: SR3

MKR A-3.48 MHz
63.580 dB

!

A

it

CENTER 2.483 5 GHz

RES BW 188 kHz (1)

VBW 388 kHz

SPAN 42.0 MHz
SWP 2080.8 msec
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SC303690
SKYPOWER.
CFR 47 FCC 15.247(c)

EZ TALK

Conducted Spurious Modutation On, Channel 78

-
-s

EN 403 ob

AUG. 12, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR Z2.292 Griz
~468.30 dBm

12 dB/

POS PK

OFFSET

1.4

ds

DL
-~21.3

gBm

CORR'D | g

T

L

JESRIS NUURU PO
T

START 1.88 GH=z

AES BW 1 MHz (1)

VBW 4 MHz

TORP 2.48 GHz
SWP 35.8 msec
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SC303690 EZ TALK
SKYPOWER. Conducted Spurious Modulation On, Channel 78
CFR 47 FCC 15.247(c)

RAEF 1.4 dBm ATTEN 18 dB

e

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 2.527 8 GHz
-52.12 dBm

13 dB/

POEs PK

OFFSET

1.4
dB

DL
—21.4

dBm

\ . 1
S 75w T 00 810

ikt

START 2.47@ GHz
RES BW 100 kHz (i) VBW 388 kHz

STOP 3.0Q00 GHz
SWP 398 msec
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SC303690
SKYPOWER.

EZ TALK

Conducted Spurious Modulation On, Channel 78

CFR 47 FCC 15.247(c)

g
10 dB/
POS PK
OFFSET

1.4

dB

DL

-21.3
dBm

CORR’'D

REF 1.4 dBm

ATTEN 49 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 3.8683 GH=z
~73.48 dBm

i

L

H

START 3.88 GHz

RAES BW 108 kHz (i)

VBW 380

kHz

STOP 4.98 GH=z
SWP 758 msec
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SC303690 EZ TALK
SKYPOWER.
CFR 47 FCC 15.247(c)

BEF 4.4 dBm

Conducted Spurious Modulation On, Channel 78

ATTEN 18 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 4.882 GHz
-62.800 dBm

P

186 dB/

POS PK

OFFSET

1.4
B

DL
-24.3

dBm

CORR’'D ;
WWWWWWW&WMWM«NMMMJ , Wt

e

START 4.88 GHz
RES BW 4108 kHz (i)

VBW 388 kiHz

STORP 5.88 GHz
SWP 758 msec
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SC303690
SKYPOWER.

EZ TALK

Conducted Spurious Modulation On, Channel 78

CFR 47 FCC 15.247(c)

gz
189 dB/
POS PK
OFFSET
1.4
dB

DL

-241.3
d8m

CORR'D

REF 1.4 dBm

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 5.801 GH=z

ATTEN 18 dB ~59 .80 dBm

MARKER

5.801 Ghz
—68. 80 dBm

WWW%MMMWW

L ‘

START 5.8080 GHz

RES BW 41P0 kHz (1)

STOP 6.088 GHz

VBW 300 kH=z SWP 7580 msec
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SC303690 EZ TALK
SKYPOWER.
CFR 47 FCC 15.247(c)

REF 4.4 dBm

ATTEN 40 dB

Conducted Spurious Modulation On, Channel 78

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 6.639 GHz
~87 .70 dBm

P
10 dB/

POS PK

OFFSET

1.4
(=1=)

DL
—21.3

dBm

CORA D MMl aoiy

i

3

START 6.90 GH=z
RES BW 180 kHz (i)

VBW 3028

kHz

STOP 7.080 GH=z
SWP 75080 msec
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SC303690 EZ TALK
SKYPOWER. Conducted Spurious Modulation On, Channel 78
CFR 47 FCC 15.247(c)

REF 1.4 dBm ATTEN 10 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 7.4441 GHz
~56.840 dBm

fa
i@ dB/

POS PK

OFFSET

1.4

TR e

dB

DL
-21.3

d8m

CORR ' D WWWMWM&WWMM*M

H
H

1 S

START 7.88 GHz
RES BW 100 kHz (1) VBW 388 kHz

STOP B8.00 GH=z
SWP 758 msec
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SC303690 EZ TALK
SKYPOWER. Conducted Spurious Modulation On, Channel 78
CFR 47 FCC 15.247(c)

/7}:7 REF 1.4 dBm ATTEN 418 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 8.184 GHz
—78.13 dBm

i

18 dB/

POS PK

OFFSET

1.4
dB

]
-21.3

dBm -

SRS

CORR "D Py AU Frampe Aot Mgy ooty AT tobas oty

|

i . 151

START B.08 GHz
RES BW 4188 kHz (i) VBW 3088 kHz

STOR 9.808 GH=z
SWP 750 msec
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SC303690
SKYPOWER.

CFR 47 FCC 15.247(c)

/i
1@ dB/
POSs PK
OFFSET
1.4
dB

P

-24.3
dBm

CORA'D

REF 4.4 dBm

EZ TALK

Conducted Spurious Modulation On, Channel 78

ATTEN 10 dB

AUG. 11, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKR 8.544 GHz
—-68.80 dBm

W ACTNT AU Y

e

1

START 9.08 &sH=z

RES BW 4100

kiHz (1)

VBW 309 kHz

STOP 410.80 GH=z
SWP 758 msec
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SC303690 EZ TALK
SKYPOWER.
CFR 47 FCC 15.247(c)

Conducted Spurious Modulation On, Channel 78

ATTEN 418 dB

AUG. 12, 2003
TECH/ENGR: AAL
LOCATION: SR3

MKH 48.88 GH=z
—-54.98 dBm

}‘7[3 REF 2.4 dBm

1@ dB/

i

i

POS PK

QOFFSET

1.4

dB

DL
-21.3

dBm

| s dhouiss S Ay e

L

CORR'D |

START 482.8 GH=
AES BW 1 MHz (i)

VBW 414 MH=z

STORP 28.8 GHzZ
SWP 2508 msec
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SC303680 EZ TALK AUG. 12, 2003
SKYPOWER. Conducted Spurious Modulation On, Channel 78 TECH/ENGR: AAL
CFR 47 FCC 15.247(c) LOCATION: SR3

MKR 28.145 GHz
/7/3, REF 3. dBm HARMONIC 6L —-68.60 dBm

i@ dB/

POSs PK

CNVL_ 0SS
24.8
daB

SRR . 2

START 20.080 GHz " sTOP 25.00 Guz
RES BW 1 MHz (1) VBW 3089 kHz SWP 125 msec
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v
Alan Laudani W& sPEC:

REPORT No: SC303630 TESTER: FCC Part 15 para 15.209(a)
CUSTOMER: Skypower TEST DIST: 3 Meters
EUT: EZ TALK TEST SITE: Roof
EUT MCDE: Transmit 3 freguencies BICONICAL; N/A
DATE: Aug. 12, 2003 LOG: N/A
NOTES: OTHER: 251
above 1GHz: RBW & VBW 100 kHz for Pk; RBW 1MHz and VBW 10Hz for AVG
CF = Antenna Factor + Cable Loss - Preamplifier Gain + Preselector Loss
v.betala
o
VERTICAL |HORIZONTAL MAX LEVEL | SPEC LIMIT = =2
F;ﬁf (dBuv) (@Buv) | cF(@Bim)| (dBuvim) | (dBuVim) MA:G'" SB’ g &8 Notes
(MHz) pk  av pk  av pk av pk  av P 8 (%3
Q
3
Transmit Channel 0
2400 39.2 | 263 | 404 ] 27.7 0.90 41.3 {28.6| 74 54 | -32.7 | -254 [ 160) 1
4804 442 | 368 | 446 | 343 6.02 50.6 [42.8]| 74 54 | -234 | -112] 0 1
7206 4251320 | 41.6 ] 31.1 15.12 | 7.6 [471] 74 54 | 164 | 69 1 noise floor
9608 334 (219343222 1828 | 526 [40.5| 74 54 | -214 1 -135 1 noise floor
12010 35.11235]365]235| 2142 | 57.9 [449]| 74 54 | -161 | -9 1 noise floor
Transmit Channel 39
4882 41 | 298 [ 37.3 | 254 6.41 474 136.2] 74 54 | -266 | -17.8| 6 1.5
7323 322|205 (31.6]20.7| 1547 | 47.7 ]36.2] 74 54 | -263 | -17.8 1 noise floor
9764 353 (228 (350|229 | 1869 | 54.0 [41.6] 74 54 | -20.0 | -12.4 1 noise floor
12205 351 ]235(349)1235| 2189 | 57.0 [454| 74 54 | 170 | -86 1 noise floor
Transmit Channel 78
2483.5 350|242 |36.2] 243 1.15 |37.35|25.5| 74 54 | -36.6 | -285
4960 356 | 245 | 36.0] 24.0 6.80 42.8 |31.3] 74 54 | -31.2} -22.7 1 noise floor
7401 322[2051321|206] 1570 | 47.9 [36.3] 74 54 | -261 | -17.7 1 noise floor
9842 346 | 2341|346 ] 235 18.89 53.5 |424]| 74 54 | -205 | -11.6 1 noise floor
12283 348|234 )358]23.3| 22.08 | 657.9 | 455 74 54 | -16.1 | -85 1 noise floor
Receive
1032 349|268 |388]268] 1295 [2585(13.8| 74 54 | -48.15| 40.15| 262 1
1057.5 387 | 26.7 [ 39.5( 269 | -12.75 [26.75[14.1| 74 54 | -47.25] -39.85 1 noise floor
1091 31 127.9]326| 269 -1249 [20.11]154] 74 54 |-53.89 | -38.59 1 noise floor
1124 375|266 | 342 265 | -12.23 | 2527|144 74 54 |-48.73]-39.63 1 noise floor

Tranemid ¥ Abctoue
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Report No. SC303690-03

REPORT No; $C303680 SPEC: EN 55022-B

CUSTOMER: Skypower TEST DIST: 10 Meters

EUT: EZ TALK TEST SITE: 2

EUT MODE: Transmit Channel 0 BICONICAL: 739

DATE: Aug. 13,200 TESTED BY: A. Laudani ""{/ LOG PERIODIC: 739

NOTES: Quasi-Peak with 120 KHz measurement bandwidth. RCVR: 6732

3.7 Vde
Temperature: 28°C Relative Humidity: 45%
EUT MARGIN -0.8 dB at 48 MHz ver 1.8b
FREQUENGY VERTICAL [HORIZONTAL{CORRECTION| MAXIMUM | SPECIFIED| EUT EUT ANTENNA
MHz) measured measured FACTOR |CORRECTED LIMIT MARGIN|ROTATION| HEIGHT

( (dBuv) {dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) | (degrees) | (meters)
44.00 52 -1.7 18.4 23.6 30 -6.4 30 1
48.00 11.4 0.3 17.8 29.2 30 -0.8 90 1
72.00 16 6.8 9.9 25.9 30 -4.1 180 1
87.00 12 0.7 10.8 22.8 30 -7.2 80 1
144.00 10.1 6.2 11.7 21.8 30 -8.2 0 1
168.00 8.5 0.2 121 20.6 30 -9.4 60 1
180.00 11.6 35 12.8 24.4 30 -5.6 40 1
192.00 8.3 8 13.3 21.6 30 -8.4 60 1
216.00 5.7 4.1 14.6 20.3 30 -9.7 120 1
240.00 57 5.8 16.3 221 37 -14.9 300 1
264.00 0.7 -0.8 16.9 17.6 37 -19.4 300 1

TUV
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AMERICA

Report No. SC303690-03

REPORT No: SC303690 SPEC: EN 55022-B

CUSTOMER: Skypower TEST DIST: 10 Meters

EUT: EZ TALK TEST SITE: 2

EUT MODE: Transmit Channel 37 BICONICAL: 739

DATE: Aug. 13,2003 TESTED BY: A. Laudani LOG PERIODIC: 739

NOTES: Quasi-Peak with 120 KHz measurement bandwidth. RCVR: 6732

3.7 Vde
Temperature: 28°C Relative Humidity: 45%

EUT MARGIN -4.4 dB at 48 MHz ver 1.8b

FREQUENCY VERTICAL |HORIZONTAL|CORRECTION| MAXIMUM [ SPECIFIED| EUT EUT ANTENNA
(MHz) measured measured FACTOR |CORRECTED LiMIT MARGIN [ROTATION| HEIGHT

{dBuv) {dBuV) (dB/m) {(dBuV/m) {dBuV/m) (dB) | (degrees) | (meters)

44.00 3.4 -1.9 18.4 218 30 -8.2 30 1
48.00 7.8 0.7 17.8 25.6 30 -4.4 90 1
72.00 12 8.3 9.9 21.9 30 -8.1 180 2
144.00 4.1 3.6 117 15.8 30 -14.2 0 1
168.00 6.1 03 121 18.2 30 -11.8 60 1
180.00 8.9 22 12.8 1.7 30 -8.3 40 1
192.00 7.5 6.1 13.3 20.8 30 -9.2 60 3
216.00 4.2 2.1 14.6 18.8 30 -11.2 120 1
240.00 7.2 3.6 16.3 23.5 37 -13.5 300 1
264.00 1 0.3 16.9 17.9 37 -19.1 300 1
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Report No. SC303690-03

TUV

REPORT No:  $C303690 SPEC: EN 55022-8B

CUSTOMER: Skypower TEST DIST: 10 Meters

EUT EZ TALK TEST SITE: 2

EUT MODE: Transmit Channel 78 BICONICAL: 739

DATE: Aug. 13, 2003 TESTEDBY: A Laudani "‘V LOG PERIODIC: 739

NOTES: Quasi-Peak with 120 KHz measurement bandwidth. RCVR: 6732

3.7 Vde
‘femperature; 28°C Relative Humidity: 45%

EUT MARGIN. -8.1. dB . at 72 MHz ver 1.80

FREQUENCY VERTICAL |HORIZONTAL|CORRECTION| MAXIMUM | SPECIFIED| EUT EUT |ANTENNA
(Mtz) measured | measured FACTOR |[CORRECTED] LIMIT [MARGIN|ROTATION| HEIGHT

{uBuv) {dBuv) {dBim) {dBuVim} {dBuVim) {dB} | {degrees) | {meters)

48.00 6.8 -0.9 17.8 246 3G -5.4 90 1
72.00 15 7.8 9.8 249 30 -5.1 180 2
144.00 4.5 32 1.7 16.2.- 30 . 138 O 1
168.00 586 27 12.1 1.1 30 -12.3 B0 1
180.00 4.3 3.3 12.8 171 30 12,9 40 1
192.00 6.2 8.4 13.3 21.7 30 -8.3 60 3
218.00 31 26 146 17.7 30 123 120 1
240.00 7.1 36 16.3 23.4 37 -13.6 300 1
264.00 1.3 27 16.9 19.6° 37 -17.4 300 1

AMERICA
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A
TESTER:  Alan Laudani

REPORT No: SC303690 SPEC: FCC Part 15 para 15.209(a)
CUSTOMER: Skypower TEST DIST: 3 Meters
EUT: EZ TALK TEST SITE: Roof
EUT MODE: Transmit 3 frequencies BICONICAL: N/A
DATE: Aug. 12, 2003 LOG: N/A
NOTES: OTHER: 251
above 1GHz: RBW & VBW 100 kHz for Pk; RBW 1MHz and VBW 10Hz for AVG
CF = Antenna Factor + Cable Loss - Preamplifier Gain + Preselector Loss
v.betata
[
VERTICAL |HORIZONTAL MAX LEVEL | SPEC LIMIT S| 2
:::l-Ele) (dBuv) {dBuv) CF (dB/im) | {dBuVim) (dBuV/m) MAE GIN SB’ o;u %’ 5’ Notes
pk av pK av pk av pk  av P g ES-
o
=
Transmit Channel 0
2400 39.2| 26.3 | 404 | 277 0.90 41,3 128.6| 74 54 | -32.7 | -25.4 | 160 1
4804 442 | 368 | 446 | 343 6.02 506 |42.8| 74 54 | 234 | -112 | 0 1
7206 425 |32.0) 41.6 | 31.1 1612 | 576 |47.1| 74 54 | -164 ] -6.9 1 noise floor
9608 334 219|343 222 1828 | 52.6 [40.5| 74 54 | -214 ] 135 1 noise floor
12010 351 235)|365|235| 2142 | 57.9 [44.9] 74 54 | -16.1 -9.1 1 noise floor
Transmit Channel 39
4882 41 | 298| 37.3] 254 6.41 47.4 | 36.2] 74 54 | -266 | 178 | 6 1.5
7323 3221205 316|207 | 1547 | 47.7 [ 36.2] 74 54 | -263 | -17.8 1 noise floor
9764 353228350229 1869 | 540 [416] 74 54 | -200 | -12.4 1 noise floor
12205 351/235)|349|235| 2189 | 570 |454] 74 54 | -17.0] 86 1 noise floor
Transmit Channel 78
2483.5 3501242 (3682|243 1.15 |37.35|25.5] 74 54 | -36.6 | -285
4960 356 | 245 36.0 | 24.0 6.80 42.8 [31.3] 74 54 | -31.2 | -227 1 noise floor
7401 322 | 205|321 ]| 206 1570 | 479 [36.3] 74 54 | -26.1 ) -17.7 1 noise floor
9842 346 | 234 | 346 | 235 | 1889 | 535 [424| 74 54 | -205 | -116 1 noise floor
12283 34.8 | 234 ] 358 | 23.3 | 22.08 | 57.9 |45.5] 74 54 | -16.1 -8.5 1 noise floor
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4. ATTESTATION STATEMENT

GENERAL REMARKS:

SUMMARY:

All tests were performed per CFR 47, FCC Part 15, Paragraphs 15.247(a); (b); (c); and 15.209(a).
W - Performed

The Equipment Under Test

W - Fulfills the requirements of CFR 47, FCC Part 15, Paragraphs 15.247(a); (b); (c); and 15.209(a).

- TUV PRODUCT SERVICE, INC. -

Responsible Engineer:

AT .

EMC Engineer
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